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Test result refer to next pages.
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10%: 99.81

AL FEAE S Pretreated sample:
1#: 99.71
28: 99.77
3%: 99, 83
U#: 99. 84
b#: 99. 69

N

-Series
it Temperature: 22.7°C
MiatilERelative humidity:s 34, 7%
Fiki4Aerosol chamber: NaCl
PR IE Concentration of aerosol

chamber: I.‘inm/nl:l

(Krimafi B low meter rates
HH1/min)

Rl b it 82 SR SORUIECIP L TR
Test Ttem I\oqmromom Test Result Conclusion
LR ) s iy [(GB 2626-2006) ¥4y
Filtration NaCl A FAEIFE HiUnpretreated sample: Conformity
efficiency Non-0il aecrosols 1#: 99. 84
(GB 2626-2006)  [KN95=95.0 2#: 99.82
3#: 99.85
1#: 99. 84
5#: 99. 88
6#: 99. 47
T#: 99. 86
3#: 99. 67
98: 99.72
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Test Ttem Requirement Test Result Conclusion

2. R ) (Pa) [N (FIL ) Total (GB 2626-2006) 1547

Resistance of
inhalation and

exhalation
(GB 2626-2006)

3. J:AHead
harness
(GB 2626-2006)

=350

MO ) Total

<250

facepiece:
LON, F§4:10s

AN LRI . W3
No slippage-
breakage

inhalation Resistance

exhalation Resistance

Iifi 7 I D1 sposable

ION, continuous 10s

WML/  Inhalation resistance:

14 28
12.6 51.3

ALERFE M Pretreated sample:
1# 24
19.2 58.2

WEA{ L /1Exhalation resistance:

1# 28
59.1 53.8

FIALELFE S Pretreated sample:
] 28
53.8 50.2

GUANL: 85L/min)
(Flow: 85L/min)

(GB 2626-2006)

L#~2#; 774 Pass

ALTNRE fhPretreated sample:
1#~2#: TF{rPass

A AL MFEN Unpretreated sample:

K TIAEEEFE i Unpretreated sample:

ATHALTEAE fiUnpretreated sample:
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Afterflame time

1# 2%
0.0 0.0

P4 FEFE fiPretreated sample:
1# 28

0.0 0.0

IR RA R : 60mn/s
Displacement speed of Head mold
nose tip: 60mm/s

B T2 HA D6 23 T i 20mm Ak frg K KG3EL FEE «
809°C

top of the burner: 809°C

A FALFRHE ShUnpretreated sample:

Flame temperature at 20mm from the
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Test Item Requirement Test Result Conclusion
A, AT (GB 2626-2006) e
Flammability Conformity
(GB 2626-2006)
LRI A] (s) <5 Kfi 37 2l 7Disposable facepiece:

B

L ARG LA 3CHE, XANMES %, The Chinese version of this test report is the
standard one, the English version is only for reference.

2. mPBEVREFAACER, W% TR R fE b

The sequence of temperature and humidity pretreatment is as follows:
a) 7E(38%2.5) CHI(85+5) WHXHEERRHIME (244+1) h
Place at (38 + 2.5) C and (85 * 5)% relative humidity for (24 + 1) hours;

b) E(70£3)C FIRIFENE (24+1) h

Treatment in dry environment at (70 + 3) ‘C for (24 + 1) hours:
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¢) (-30£3) CHETUE (2411 h
Place at (=30 £ 3) ‘C for (24 + 1) hours;
PR A B RIRJE5h, TR
After the sample temperature is restored to room temperature for 5 hours, the test
shall be carried out again.

3. BB Photo(s) of the sample(s):

LL'F2H  END OF REPORT




